

CERTIFICATE OF ANALYSIS

1020 Niedringhaus Ave
 PO BOX 366
 Granite City, IL 62040
 Phone: (618) 452-2833 Fax: (618) 452-8780
 Release #: 618-5651



Date: 07/21/2015
 Time 14:21:17
 Page: 2 of 10

Customer PO: 4500246436

Chemistry Heat Number 73275D

nValue:	rValue:	
C: .12	Mn: .48	P: .016
Cu: .05	Al: .065	CB: V: .01
Cr: .04	Ti: .0045	Mo: Ca:
Zr: .01	Sb: .01	Nb: .01

Melted and Manufactured in the USA

Tag No	Product	Gage	Width	Length	Weight	Storage Tag No	Part Number	Rb	Tensile	Yield	Elong
741304	HR FL	0.2500	0.7500	240.0000	1.440		SPSC1/4 X .75 X 2.		58700	36900	31.0

Cust PO: 4500246436

Grade A36

The above stated information is an exact copy of test reports provided by our supplier or independent laboratory and contained in our permanent records, or that the absence of same, the steel listed above was purchased by us to comply with the above stated.